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FRigRAL  HREF R T RO A RA A

Applicant ~ WURTH ELECTRONICS(SHENZHEN)CO.,LTD.

Hhk GRINT fe 5 X 3 PRI AL B R 22 B0 3k 1 5 K JE B B 502 5t

Address B-502, BUI LDING 1, TIANAN CYBER PARK, THE NORTH HUANGGE ROAD,
LONGGANG DISTRICT, SHENZHEN

DU A2 i Bt i 45 B H R IE R SRS

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client

FE 5 44 F) Sample Name RSTV series

5 Type 471002268143

FE R H 5 2018.07.16
Sample Received Date Jul. 16, 2018
FE ks 5 2018.07.16-2018.08.29
Testing Period Jul. 16, 2018-Aug. 29, 2018

FF5 WA E

No. Test Item

nspection & T
. K FHEE S
Solar radiation test

BWWER: 155 W50 .

Test Result(s): Please refer to the following pages.

S T IR (R4S A2180120347101001ERG)F:At FAEM T “&VE” o AR B 5
it ®r A2180120347101001ER5, HAMEZ K Hilg, ik A2180120347101001ER5 fF

JR o

This testing report revised “Remark” based on the original report of A2180120347101001ERS. This
testing report displaces the original one which was invalid since the date of this testing report
released.

DK HH#H 2018.12.29
%.. \ zzZz Date Dec. 29, 2018

Signatory No.R8638EB738
T ARE X AR 999 5
N0.999, Ninggiao Road, Pudong New Dis

(§h ghai) Co., Ltd®° trict, Shanghai

BRI
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HRRER,

Tested Sample(s)

HERRS PSR BERILS
Sample No. Sample Name Type
A2180120347101001-1~30 RSTV series 471002268143
FemE R

Sample Photo(s)
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WA E . KFERESAR
Test Item: Solar radiation test
1. PR Test Equipment
e i Eishes il i B H A AR
Equipment Name Model brand Calibration date Valid to
TR S8 FH B
i i 71[?1;%“%%@ SUN1000 ﬁ:j_ 2018.1.10 2019.1.9
Sunlight Simulation Chamber Vdsch
“Hiz X 27
i c %EE_BMX TOS7200 % > . 2018.5.7 2019.5.6
Insulation Resistance Tester Kikusui
IPERUIRFN ) 27
i by s SR TOS5301 % > . 2016.11.28 2018.11.27
Withstand Voltage Tester Kikusui
ZIK Agilent wHER
el Jren e 2018.5.7 2019.5.6
Milliohm Tester 4338B Agilent

2. SEISEIFEESME Lab Environmental Conditions

B (18~28)T;  BJE: (25~75)%RH

Temperature: (18~28)C, Humidity: (25~75)%RH

3. WiAkR#E Test Standard:

2% |EC60068-2-5:2018 £+ Sa2;
Reference IEC60068-2-5:2018 Procedure Sa2;

4.  WIRSAE: Test Condition

-a) HEATAEE: 1090 W/m2( £ SukE SN 1120W/Im?, AR 35 e 5 br A 25 R 1 s 5 5 1

#: 1090 W/m?);

Radiation Energy: 1090 W/m?(The total radiation is 1120W/m?, adjusted to 1090 W/m?

according to the latest standards.)
-b) IE: 40°C
Temperature: 40°C;
-¢) ME: 90%+ 10%RH;
Humidity: 90% 4= 10%RH;
-d) HHE: 20 /AT
Illumination: 20h;
-e) MEWE: 4 /N JEE: 25°C
Dark: 4h  Temperature: 25°C;
-f) P63 %: 25 TE3;

Cycle number: 25 cycles;

A |
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-g) MEAERE S AR A R R
Monitoring the maximum temperature on the sample surface;
-h) &4 8 Equipment performance
ftfc{trf] Ultra-violet B2 | Ultra -violet A Visible Infra-red Total radiation
fegion 514 Bo 5N A Wk LA MaEst
g
. 280nm-320nm | 320nm~400nm | 400nm-780nm | 780nm-3000nm | 280nm~3000nm
Bandwidth
ﬁﬁ?"g 5W/m? 63W/m? 560W/m? 492\W/m? 1120W/m?
Irradiance
i AR ST L
Proportion of 0.36% 6.64% 53% 40% 100%
total radiation

-i) AT KERAT
Bulb: Halogen lamp

~
>
&
a
b
N

T o T i
012 3 4567 829 1112 13 14 15 16 17 18 19 21222‘3242526272829 31 32 33 34 35 36 37 3

10 20 CcTI 30.~

Hi#% Specification : OSRAM HMI 2500 W/DXS

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@:
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5. JUIREER Test Result(s)
RS H B ER WAL R(EURE)
Sample No. Criterion Test Result(s) (Visual inspection)

1. HAAIRE S AN A A
TR, BIRAIEIRER .
No cracking, deformation,

bubble phenomenon should be

found on samples’ surface(s) PASS
by visual inspection.
2. GERPEARIRRE] .

No Loosening should be found

on structural parts.

A2180120347101001-1~
A2180120347101001-30

55 <.

i B Withstand voltage
%S WAER Hl e ZR WAL R
Sample No. Test Condition Criterion Test Result(s)
pin-pin ToiiH S
A2180120347101001-1~ AC 1500V 60s No breakdown
A2180120347101001-30 pin-case T S
AC 3000V 60s No breakdown

#a2 HPH Insulation Resistance

o e #:4% HFH Insulation Resistance 500V DC 60s  pin-pin
Fﬁnngﬁ—? 5 SIENT
A BER Wk R
Sample No. el
Criterion Test Result(s)
A2180120347101001-1~ 246 2% FLBH > 100MQ -
A2180120347101001-30 Insulation Resistance>100MQ
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Solar Radiation Test

Reference IEC60068-2-5:2018
Procedure Sa2;

S H BB PR 45 %
Sample No. Criterion Test Result(s)
; <20mQ
A2180120347101001-1~ Bl )
Contact Resistance PASS
A2180120347101001-30
<20mQ
R H PR T5 3% SR g
Test Item Test method Test Result(s) | Conclusion
- %% |[EC60068-2-5:2018 f2/7 Sa2;
G o AT TR N

See Result Pass

7E Note: A #%: /L 23K Pass :Meet the requirements;

ANEHE: AN AL ER Fail: Does not meet the requirements;

[: Ri&EFFH5E 12 Not Apply to the judgment.

-mailiinfo@cti-cert.com  Complaint call
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FERRE 42 FRH Insulation Resistance 500V DC 60s pin-pin
Sample No. HEER Criterion | MNAES Before the test | iR /5 After the test
A2180120347101001-1 >100MQ >100MQ
A2180120347101001-2 >100MQ >100MQ
A2180120347101001-3 >100MQ >100MQ
A2180120347101001-4 >100MQ >100MQ
A2180120347101001-5 >100MQ >100MQ
A2180120347101001-6 >100MQ >100MQ
A2180120347101001-7 >100MQ >100MQ
A2180120347101001-8 >100MQ >100MQ
A2180120347101001-9 >100MQ >100MQ
A2180120347101001-10 >100MQ >100MQ
A2180120347101001-11 >100MQ >100MQ
A2180120347101001-12 >100MQ >100MQ
A2180120347101001-13 >100MQ >100MQ
A2180120347101001-14 24425 H FHL > 100MQ >100MQ >100MQ
A2180120347101001-15 Insulation >100MQ >100MQ
A2180120347101001-16 Resistance > >100MQ >100MQ
A2180120347101001-17 100MQ >100MQ >100MQ
A2180120347101001-18 >100MQ >100MQ
A2180120347101001-19 >100MQ >100MQ
A2180120347101001-20 >100MQ >100MQ
A2180120347101001-21 >100MQ >100MQ
A2180120347101001-22 >100MQ >100MQ
A2180120347101001-23 >100MQ >100MQ
A2180120347101001-24 >100MQ >100MQ
A2180120347101001-25 >100MQ >100MQ
A2180120347101001-26 >100MQ >100MQ
A2180120347101001-27 >100MQ >100MQ
A2180120347101001-28 >100MQ >100MQ
A2180120347101001-29 >100MQ >100MQ
A2180120347101001-30 >100MQ >100MQ

o R Y
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BB BE Contact Resistance
PGS HEER VR WA
Sample No. Criterion Before the test After the test

A2180120347101001-1 2.4mQ 3.9mQ
A2180120347101001-2 2.1mQ 2.7mQ
A2180120347101001-3 3.5mQ 3.6mQ
A2180120347101001-4 2.1mQ 4.7mQ
A2180120347101001-5 2.3mQ 5.2mQ
A2180120347101001-6 2.4mQ 2.4mQ
A2180120347101001-7 2.3mQ 3.9mQ
A2180120347101001-8 2.3mQ 3.3mQ
A2180120347101001-9 2.6mQ 3.6mQ
A2180120347101001-10 2.5mQ 2.9mQ
A2180120347101001-11 2.8mQ 7.8mQ
A2180120347101001-12 2.9mQ 7.6mQ
A2180120347101001-13 2.2mQ 4.3mQ
A2180120347101001-14 454 HL L << 20mQ 2.6mQ 3.5mQ
A2180120347101001-15 Contact Resistance 2.5mQ 4.9mQ
A2180120347101001-16 <20mQ 2.3mQ 5.4mQ
A2180120347101001-17 1.5mQ 6.4mQ
A2180120347101001-18 2.1mQ 3.2mQ
A2180120347101001-19 2.2mQ 7.3mQ
A2180120347101001-20 3.8mQ 5.5mQ
A2180120347101001-21 2.3mQ 4.7mQ
A2180120347101001-22 2.1mQ 3.2mQ
A2180120347101001-23 2.9mQ 3.4mQ
A2180120347101001-24 2.1mQ 3.7mQ
A2180120347101001-25 2.3mQ 4.9mQ
A2180120347101001-26 2.6mQ 8.6mQ
A2180120347101001-27 2.8mQ 3.4mQ
A2180120347101001-28 2.9mQ 2.9mQ
A2180120347101001-29 2.6mQ 6.4mQ
A2180120347101001-30 2.1mQ 4.5mQ

Y U Y 4
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Test Photo(s)
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i} B8 Withstand voltage  (pin-pin
~

’o LR 2 2 N1}

i} B Withstand voltage  (pin-case) $Efuk HLFH Contact Resistance

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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TR B 4%

Test Curve

SUN1000 [no1] prog.— arch.{RF4§ 25D start: Admin 23.7.2018 18:14 stop: Admin 26.7.2018 17:11

XY Display

Wiml % C
1500 9800 12200

W 4 Humidity
- . = .

w Airradiation  Wim2
1350 8320

S EEER R SR REEE R RRRR AR,
. ]

Humidity
&

60000 3920

- L] -
43000 2940
- L] L]

30000 1960
- L] -

150.00 980 2560

000 000 -4200 | | | | |

2807201 27072018 01082018 05.08.2018 09.08.2018 13082018 17082018
18:14 2110 00:06 03:01 0557 08:53 1148
SUN1000 [no1] prog.:—arch fR/eh¥23D start-Admin 23.72018 18:14 stop: Admin 26.7.2018 17:11 XY Display
Tine: 01.08:2018 0230 (1]
* Temperaiure 01T
= Humidity 12
= liadiation 17.8Wwin2
W % K
491 9742 12103 \\r\lAH\m\d\ly %
- . . - *
v - Avimadiation Wi
1343 §775 104385 .
B . . -

- " [ e ——
A ——w«‘_—‘_&,#‘_———‘

Fumidity

60357 3943 2389 i ‘
R I B SRR Sample
surface temperature

DU TR 4R B Test chamber

159.81 1044 —
N temperature
1189 078 -40.70 1 | T T T | 1 | 1
31.072018 31.072018 31.07.2018 31072018 01.08.2018 01.08.2018 01.08.2018
04:40 02:41 1442 19:43 00:44 03:43 10:46
I e 28
Test Curve
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TR 5 ke o B e
Sample Photo(s) after the test
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U ARG EER S R AR B, AR RS SRS E .
Remark: The testing data and result(s) in this report is(are) just for scientific research,
education, internal quality control and product development etc.

ok AL wex
*** End of Report ***

A

Statement:

LAGIR & OHAE NS T T F & SRk S I g4 & AL
This report is considered invalidated without approval signature, special seal and the seal on the
perforation;

2060 LB B IR F IR, FiEE SO SR DT, CTI ARAZ S H S
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

3 AR P A PN 45 SRASOGT IR WA it 47 3+
The result(s) shown in this report refer(s) only to the sample(s) tested;

ARZ CTI BHEIFE, AEFHEHARE.

Without written approval of CTI, this report can't be reproduced except in full;

SR IR S AR SN AR E R, I U
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.

—
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